
FINAL REPORT - June 2005 
 

Please Pass the Salt: Using Oil Fields 
for the Disposal of Concentrate 

from Desalination Plants 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

Prepared for 
Texas Water Development Board 

 
Bureau of Economic Geology 

Scott W. Tinker Director 
John A. and Katherine G. Jackson School of Geosciences 

The University of Texas at Austin 
Austin, Texas 78713-8924 

 
 

1

10

100

1000

10000

0% 5% 10% 15% 20% 25% 30%

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

8,000

0 500 1,000 1,500 2,000 2,500 3,000 3,500 4,000

PRESSURE

D
EP

TH

20%

20
%

20%

40%

40
%

40%

60%

60
%

60%

80%

80
%

80%

M
g

Ca

20%

20%

20
%

40%

40%

40
%

60%

[...]
proportion of sodium chloride than the concentrate from an equivalent RO system. 

Recoveries in the ED/EDR processes can reach up to 90 percent. It is important to note 

that, unlike in the RO process, the ED/EDR water does not pass through the membrane. 

Thus, if colloids, viruses, or organics are present in the feed water, they must be removed 

during pretreatment. On the other hand, the concentrate stream does not contain as many 

particulates as in RO systems. Consequently, turbidity criteria for the ED/EDR processes 

are more stringent than for that of the RO membranes. Higher concentration of calcium 

and carbonate species is also acceptable in the ED/EDR systems compared with the RO 

processes. If a high concentration of hydrogen sulfide is present in the water, the 

ED/EDR systems may be designed for its removal prior to the process unlike, RO 

systems (Mickley et al., 1993).  

4.3 Concentrates 
As discussed earlier, desalination concentrates are produced during removal of 

salts from low quality water in RO and ED/EDR plants. This study is too generic to take 



42 

into account various concentrate compositions that may arise when the same feed water is 

processed by different types of membrane technology. The amount of concentrate as a 

percentage of feed water varies depending on the desalination method used, percent 

recovery, and the chemical additives used. In RO systems that produce drinking water, a 

typical pretreatment consists of acidification and addition of antiscalant chemicals (see 

next section). Membrane concentrate is essentially a concentrate of the feed water plus 

the chemical added for pretreatment purposes. However, complication arises owing to 

variation in ion rejection rates. Watson (1990) made the following observation from 

desalination of brackish groundwater in Fort Meyers, Fl: (1) heavy metals (Ag, Hg, etc.) 

are rejected at the same ratio as Ca and Mg, (2) if an anaerobic condition and H2S occur 

in groundwater then the concentrate will also be equally anaerobic and contain H2S, and 

(3) concentrate pH is generally higher than the feed water pH owing to the concentration 

of bicarbonate ions.  

The degree of concentration, also called the concentration factor (CF), is defined 

as:  

CF = 1/(1-Rw) * [1-Rw(1-Rs)]   Equation 4-1 

where Rs is the fractional salt rejection, and Rw is the fraction product water recovery 

(Glater and Cohen, 2003). Thus, the concentration factor can be readily calculated 

knowing the compositions of the feed water and expected recovery rate. Assuming a 100 

percent salt rejection, a recovery of 75, 85, and 95 percent would yield a concentration 

factor of 4, 6.67, and 20, respectively. In general divalent ions are rejected at a higher rate 

than monovalent ions. However, the error introduced by considering that they have the 

same rejection rate of 100 percent is minimal, as illustrated in Mickley et al. (1993, 

Chapter 5). There is no more than a few percent difference between monovalent and 

divalent ion rejection for high rejection values (90-100 percent).  

An examination of the major ion ratios of the desalination concentrates and the 

feed water from Texas and elsewhere (Table 4.2 and Table 4.3) indicates that the ion 

ratios largely depend on the feed water composition (Ahmed, 2000). Feed water and 

concentrate compositions that we collected from four desalination facilities in Texas do 

not have a complete list of chemical parameters (Table 4.2). Some of the chemical 

parameters were measured for the feed water but not for the corresponding concentrate. 



43 

Most of the chemical parameters in the concentrate have more elevated values than the 

feed water composition, as would be expected during concentration of dissolved salts in 

the reverse osmosis process. Overall, salt concentration ratios (concentrate/feed water) 

for brackish water vary from 1.55 to 3.62 for TDS, 1.6 to 3 for SO4, and 1.26 to 3.77 for 

Cl. These variations in the salt concentration values are due to differences in pretreatment 

and initial compositions of feed water. When the TDS in the feed water approaches that 

of seawater, salt concentration ratios for all chemical parameters are considerably 

reduced (Table 4.3). An examination of the major ion ratios of the desalination 

concentrates and the feed water from Texas and elsewhere indicates that the ion ratios 

largely depend on the feed water composition.  

A cross plot of the total dissolved solids (TDS) of the feed water and the 

desalination concentrates that include Texas samples shows a good correlation (R2 = 

0.98) (Figure 4.1a). At lower TDS (<10,000 mg/L), desalination concentrates are 

approximately 4 times more enriched than the feed water composition. Nearly all Texas 

samples with TDS value of less than 10,000 mg/L fall into this category. At TDS values 

approaching that of seawater salinity, recovery rate is significantly reduced, as reflected 

in the lower concentrate/feed water ratios. Cross plots of Na and Mg compositions of the 

desalination concentrates and the feed water show good correlation (R2 >0.96) (Figure 

4.1b and c). Cross plots of Ca and SO4 compositions of the desalination concentrates and 

feed waters show poor correlation (R2 = 0.57 and 0.5, respectively) probably because 

acidification during pretreatment perhaps unevenly affects these ions at varying salinities 

(Figure 4.1d and e). Membrane desalting technologies allow the dissolved gases, 

typically O2, CO2 and H2S, to go through the membrane (RO) or not go through the 

membrane (ED/EDR) and be mostly depleted in the concentrate.   

As mentioned above, concentrate composition is a strong function of the feed 

water composition and pretreatment. It is also a function of the membrane type and of the 

operational details. Almost every membrane vendor has proprietary software valid for 

their membranes that would compute permeate and concentrate concentrations as a 

function of the feed water composition and operating parameters. It is beyond the scope 

of this study to determine the range of feed water composition that could result from the 

large variety of membranes available on the market. Instead, on the basis of on our 



44 

analyses of brackish water samples from Texas and elsewhere and information from the 

literature (Mickley et al., 1993), we applied a uniform concentration factor of 4 to all 

samples.  

4.4 Changes Due to Pretreatment 
Because the feed water undergoes numerous transformations during the 

desalination process, it is important to understand and describe those changes. As 

mentioned above, for operational reasons, the feed water needs to be treated (e.g., Wilbert 

et al., 1998, Chapter 6). It generally entails (1) acidification to reduce the alkalinity of the 

raw water and prevent scaling by calcite and (2) addition of antiscalant(s) to prevent 

scaling by other minerals, particularly sulfates. If the source water is groundwater, the 

pretreatment is in general limited to that chemical conditioning of pH adjustment and 

scale control. Surface waters and some groundwaters may require a more complex 

process that would also include filters and cartridge filtration to remove suspended solids 

and bacteria. A typical biocide pretreatment could also involve chlorination and 

subsequent dechlorination with activated carbon or maybe addition of sodium bisulfite 

because of the low tolerance of most modern membranes to chlorine. Bisulfite will react 

with chlorine to generate chloride and sulfate. Because of the possible detrimental effect 

of sulfate during the injection, care must be taken to ensure that no alternative treatment 

to bisulfite can be used. A biocide such as ozone may be preferred. However, this would 

also entail, as for chlorine, an extra degasification treatment of the feed stream before 

reaching the membrane.  

Acidification is generally done using sulfuric acid (dosage <300 mg/L) and 

sometimes hydrochloric acid. Among the 33 drinking water RO/EDR/NF facilities 

described in Mickley (2001) that adjust pH, all but 5 use sulfuric acid. Three use 

hydrochloric acid and two use sodium hydroxide. Sulfuric acid is cheaper but might 

generate sulfate scaling problems in feed water already high in sulfate while the addition 

of the chloride ion in hydrochloric acid enhances corrosion. However, decreasing pH to 

less than 7.0 will also decrease solubility of silica, encouraging its precipitation onto the 

membrane. The 18 MGD Hollywood, FL membrane softening and reverse osmosis plant 

injects a scale inhibitor and sulfuric acid into the feed stock before the pretreatment 

cartridge filter. The design pHs for the membrane softening and reverse osmosis are 6.0 



45 

and 6.5 respectively (Bloetscher and Ortiz., 1999). The raw water supply comes from the 

Biscayne and Floridan aquifers. Another surficial calcium carbonate water with a high 

iron concentration (4 to 6 mg/L) is brought to a pH of 5.2 to 5.6 by addition of sulfuric 

acid before a nanofiltration or membrane softening process (Messner et al., 1999). Acid 

addition increases solubility of calcium carbonate and prevents scaling. Both acid 

addition and water softening processes do not, however, control sulfate-based scaling that 

requires use of antiscalants. Hydrochloric acid is added to the feed water to the Port 

Hueneme, CA, EDR brackish water facility (AWWA, 2004, Case Study 2). The facility 

also operates in parallel NF and RO modules, which do not require acid addition. 

Mickley et al. (1993, Chapter 3) reported a study of 12 Florida brackish water 

desalination plants where the amounts of acid added ranged from 40 to 300 ppm.  

Antiscalant treatment involves the addition of a small amount of chemical (<10 

mg/L) that does not modify the chemical characteristics of the concentrate. The 

antiscalants typically delay the scale formation process, but some can thermodynamically 

prevent the scale precipitation. Antiscalants are often made up of polyphosphates, 

phosphonates, or polycarboxylates (Cowan and Weintritt, 1976). There are many 

antiscalant manufacturers, each with an assortment of products more or less efficient 

according to the facility needs, and the panoply of products increases every day. Makers 

of some antiscalants claim that their product can inhibit the precipitation of CaCO3 at a 

Langelier Saturation Index up to +2.3 and of CaSO4 up to 1.8 times supersaturation. 

Experiments have in general proven those claims to be accurate (He et al., 1994; Matty 

and Tomson, 1988). He et al. (1994) reported that the effectiveness of antiscalants (for 

CaSO4 and BaSO4) is a function of temperature, pH, and ionic strength, as well as the 

nature of other divalents ions. They reported that CaSO4 and BaSO4 in NaCl solutions 

can be inhibited at least to a saturation index of 0.7 and 2.9 (if T<50oC), respectively. 

Matty et al. (1985) reported a probable value of 2.3 for CaCO3 saturation index for the 

inhibitor action in in situ conditions. King (2003) reported that current antiscalants are 

effective up to an LSI of 3.2 for calcite, a SI of 2.6 for gypsum, 1.7 for barite, and 1.6 for 

strontium sulfate. He also suggested that silica concentration can be as high as 280 ppm 

with the appropriate antiscalant.  



46 

More involved pretreatment techniques can also be used as in any water treatment 

plant for water softening, Fe/Mn removal, and silica removal, although at an added cost. 

They have the advantage of targeting one troublesome element or compound. These less-

common feed water alterations were not explored in this document. Scale-forming 

material could be removed or their concentration decreased by ion-exchange techniques 

on special resins or ultrafiltration. Some form of chemical precipitation used in 

conventional water treatment plants can also be used, although they are typically costly. 

For example, alum coagulation/flocculation and filtration could also be a possibility to 

prevent the fouling and clogging of membranes by suspended solids. Adding lime to the 

feed water stream will raise the pH and precipitate calcium carbonate and magnesium 

hydroxide, softening the water. Alum also reacts with alkalinity and softens the feed 

water. NF and cation exchange columns will also have a softening effect. Iron and 

manganese can be taken out of solution by flowing through a “greensand” system 

(actually, mainly glauconite clay). All this will decrease the feed water TDS and 

consequently the concentrate TDS.  

A related issue is the open or closed nature of the flow system to the atmosphere. 

O2 and CO2 increase the corrosiveness of water and may need to be removed before they 

reach the membranes. Because gases go through RO membranes and are unaffected by 

ED/EDR, they are not present in the concentrate if the system operates in a closed loop. 

We assumed that the desalination process operates in a closed loop with no contact with 

the atmosphere between the time the water is retrieved from the brackish water aquifer 

and the time the concentrate is injected in the subsurface.  

4.5 Posttreatment of Concentrate 
The permeate needs to be treated before it is suitable for human consumption, 

typically by adding lime and increasing its pH. Depending on the disposal method, the 

concentrate also needs to be treated. Only 1 of the 10 desalination facilities described in 

Mickley (2001) which disposed of the concentrate through deep-well injection, does 

some kind of pretreatment before injection. The Mabry Carlton EDR Facility (design 

capacity of 12 MGD) adds an antiscalant for gypsum (that would work for SI<1.5). 

Sometimes cartridge filtration has to be performed to remove TSS added when backwash 



47 

from UF pretreatment and other cleanup residues are added to the concentrate stream. An 

upper limit of 1 ppm TSS is generally accepted before injection. As a guide, a typical 

TSS value in seawater is 50 mg/L. Anticorrosion products are also typically added to the 

waste stream. A more thorough description of possible preinjection treatment is given in 

the next section. 





49 

 

Table 4.1.  Summary of characteristics of major desalination technologies 

 Reverse Osmosis 
(RO) 

Electrodialysis Reversal 
(ED/EDR) 

Multistage Flash 
(MSF) 

Multiple-Effect Distillation 
(MED) 

Energy cost Moderate High High Very high 

Energy/Salinity Increases with salinity Increases fast with salinity Independent of salinity Independent of salinity 

Applicable to All water types Brackish Seawater - brine Seawater - brine 

Plant size Modules Modules Large Large 

Bacterial contamination Possible Posttreatment always 
needed Unlikely Unlikely 

Final product salinity On demand On demand Can be <10 mg/L TDS Can be <10 mg/L TDS 

Complexity Easy to operate 
Small footprint 

Easy to operate 
Small footprint Only large complex plants Only large complex plants 

Susceptibility to scaling High Low Low Low 

Recovery 
Typically 30-50% for 
seawater and up to 90% 
for brackish water 

 Poor (10-25%) Low but better than MSF 

 



50 

Table 4.2.  Comparison of feed water and concentrate compositions from desalination facilities in Texas 

Facility As Al Ba Fe Mn Ca Mg Na Cl F Nitrate as 
N SO4 TDS TSS pH 

El Paso ( groundwater) 

FW 0.01 ND 0.02 1.05 0.04    374 0.85 0.92 592 1540  7.70

Conc 1.38 <0.08 0.03      1410    5101 10 8.11

C/FW 98.21  1.30      3.77    3.31   

City of Sherman (surface water) 

FW  32.00 120.00 0.04 31.00   220 280  <0.5 220 980   

Conc 0.09 0.09 0.22     609 1005   668 3548 6  

C/FW  0.0028 0.0018     2.77 3.59   3.04 3.62   

Dell City ( groundwater) 

FW <0.02 <0.05 0.01 <0.010 <0.008 205 61 16.50 19   588 753   

Conc         24   968 1170   

C/FW         1.26   1.65 1.55   

City of Seadrift ( groundwater) 

FW      115 48 468 875   34 1699  8.20

Conc             4710   

C/FW             3   

Units are mg/L; FW=Feed Water; Conc=Concentrate; C/FW=Ratio Concentrate / Feed Water 



51 

Table 4.3.  Comparison of feed water and concentrate compositions from desalination facilities in the United Arab Emirates 

Facility Ca Mg Na Cl K SO4 Sr Alkalinity Hardness Bicarbonate pH TDS 
Adam 

FW 103 70 410 506 12 773 3 195 548 230 8 2,000 
Conc 417 280 1,670 1,964 43 4,336 13 30 2,211 37 6 8,747 
C/FW 4.05 4.00 4.07 3.88 3.72 5.61 3.95 0.15 4.03 0.16  4.37 

Haima 
FW 652 267 3,340 1,697 125 2,037 16 62 2,748  7 8,217 

Conc 1,020 406 406 9,090 174 3,881 24    3  
C/FW 1.56 1.52 0.12 5.36 1.39 1.91 1.54      

Esherja 
FW 496 1,100 8,630 15,868 355 4,104 11 114 5,785 139 7 30,638 

Conc 841 1,900 14,800 24,062 631 6,139 18 181 9,951 221 7 48,510 
C/FW 1.70 1.73 1.71 1.52 1.78 1.50 1.63 1.59 1.72 1.59  1.58 

Sowqrah 
FW 404 1,170 9,360 16,193 415 3,310 8 136 5,845 153 8 30,955 

Conc 625 1,830 14,600  668 4,824 12 203  173 7  
C/FW 1.55 1.56 1.56  1.61 1.46 1.52 1.49 0.00 1.13   

Hitam 
FW 563 382 3,400 7,483 124 2,366 13 125 2,996 135 8 14,451 

Conc 665 448 4,250 8,118 145 2,466 15 142 3,526 125 8 16,142 
C/FW 1.18 1.17 1.25 1.08 1.17 1.04 1.20 1.14 1.18 0.93  1.12 

Madrakh 
FW 429 1,390 11,200 17,999 483 3,161 8 111 6,809  8 34,744 

Conc 611 1,980 15,300 24,802 685 3,846 1 102 9,698  7 47,305 
C/FW 1.42 1.42 1.37 1.38 1.42 1.22 0.17 0.92 1.42   1.36 

 
             



52 

Facility Ca Mg Na Cl K SO4 Sr Alkalinity Hardness Bicarbonate pH TDS 
 

Zahar 
FW 179 95 746 1,408 28  5 244   7  

Conc 612 315 1,980 4,367 95 1,143 16 704 2,846  7 8,990 
C/FW 3.42 3.32 2.65 3.10 3.36  3.47 2.89     

Assadanat 
FW 367 174 1,290 2,160 12  30 196   8  

Conc 923 413 2,780 4,532 82 1,552 28 380 4,041  7 10,553 
C/FW 2.51 2.37 2.16 2.10 7.03  0.93 1.94     

Abu-Mudhaibi 
FW 294 137 1,360 2,151 29 515 8 200 1,309 245 7 4,651 

Conc 962 448 4,630 7,335 101 3,296 27 168 4,281 205 7 16,960 
C/FW 3.27 3.27 3.40 3.41 3.47 6.40 3.34 0.84 3.27 0.84  3.65 

Qidfa I 
FW 464 1,640 11,900 23,149 574 2,787 5 111 7,922 136 8 40,592 

Conc 617 2,150 15,100 30,540 767 3,931 7 96 10,409 117 7 53,177 
C/FW 1.33 1.31 1.27 1.32 1.34 1.41 1.58 0.86 1.31 0.86  1.31 

Qidfa II 
FW 533 1,620 12,200 23,484 581 3,181 7 82 8,015 100 7 41,661 

Conc 730 2,240 15,800 32,004 805 4,500 7 102 11,067 125 7 56,158 
C/FW 1.37 1.38 1.30 1.36 1.39 1.41 0.99 1.24 1.38 1.25  1.35 

Kalba 
FW 446 245 536 2,103 11 265 5 109 2,130 133 7 3,700 

Conc 1,180 644 1,170 5,413 34 756 11 285 5,615 347 8 9,432 
C/FW 2.65 2.63 2.18 2.57 3.09 2.85 2.12 2.61 2.64 2.61  2.55 

 
 
 

            



53 

Facility Ca Mg Na Cl K SO4 Sr Alkalinity Hardness Bicarbonate pH TDS 
Umm-Al-Qwain 

FW 49 110 775 1,182 19 562 5 226 581 275 8 2,851 
Conc 202 510 3,190 4,108 85 2,444 21 538 2,630 656 8 10,923 
C/FW 4.12 4.64 4.12 3.48 4.36 4.35 4.23 2.38 4.53 2.39  3.83 

             
Jabal al-Dhana 

FW 636 2,140 14,200 27,098 661 3,121 10 113 474 138 8 47,941 
Conc 760 2,660 17,700 34,839 950 4,602 10 96 10,418 117 6 61,587 
C/FW 1.19 1.24 1.25 1.29 1.44 1.47 1.04 0.85 21.98 0.85  1.28 

Hamriyah 
FW 48 85 498 779 13 407 4 177 474  7 1,949 

Conc 173 311 1,930 2,933 51 1,537 14 617 1,730  8 7,350 
C/FW 3.60 3.66 3.88 3.77 3.84 3.78 3.81 3.49 3.65   3.77 

Units are mg/L; FW=Feed Water; Conc=Concentrate; C/FW=Ratio Concentrate / Feed Water 
Source: Ahmed (2000) 
 



54 

y = 1.21x + 5204
R2 = 0.98

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

0 10,000 20,000 30,000 40,000 50,000 60,000

Feed water TDS (mg/l)

C
on

ce
nt

ra
te

 T
D

S
 (m

g/
l)

y = 1.20x + 1747
R2 = 0.96

0

5,000

10,000

15,000

20,000

25,000

0 2,000 4,000 6,000 8,000 10,000 12,000 14,000 16,000

Feed water Na (mg/l)

C
on

ce
nt

ra
te

 N
a 

(m
g/

l)

 
(a)            (b) 

y = 1.24x + 211
R2 = 0.97

0

500

1,000

1,500

2,000

2,500

3,000

0 500 1,000 1,500 2,000 2,500

Feed water Mg (mg/l)

C
on

ce
nt

ra
te

 M
g 

(m
g/

l).

 

y = 0.97x + 1461